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ANALGESIC – NON NARC 
Acetaminophen tab 325mg, 80mg chew; susp160/5ml; supp 120, 

650mg  
Aspirin tab 325mg EC, 81mg EC; supp 300mg 
Capsaicin cream 0.075% 
Fioricet tab 
 
ANALGESIC – NARC / CONTROLLED 
**B&O supp 
**Buprenorphine (Butrans) tdrm 5, 10, 15, 20mcg/hr 
**Buprenorphine/Naloxone (Suboxone) SL film 2-0.5mg, 8-2mg; 
 SL tab 2-0.5mg, 8-2mg 
**Codeine tab 30mg 
*Fiorinal caps 
**Hydromorphone (Dilaudid) tab 2, 4, 8mg 
*Lortab (hydrocodone/APAP) elixir 
**Meperidine (Demerol) tab 50mg  
**Methadone (Dolophine) tab 10mg 
**Morphine (MS Contin) ER tab 15, 30mg 
**Morphine (MSIR) immediate release tab 15, 30mg 
**Norco (hydrocodone/APAP) tab 5/325, 7.5/325, 10mg/325mg 
**Oxycodone IR 5, 10, 15mg tab, 5mg/5ml soln 
**Oxycodone ER (Oxycontin) tab 10, 20, 40mg 
**Percocet (oxycoxdone/APAP) tab 5/325mg 
*Tramadol (Ultram) tab 50mg 
*Tramadol ER (Ultram ER) tbsr 100, 200, 300mg 
*Tylenol #3 (APAP/codeine) tab; elixir 
 
ANALGESIC – NSAID 
Celecoxib (Celebrex) cap 50, 100, 200mg 
Diclofenac DR (Voltaren) tab 25, 50, 75mg 
Diflunisal (Dolobid) tab 500mg 
Ibuprofen (Motrin) tab 200, 400, 600, 800mg; susp 100mg/5ml 
Indomethacin (Indocin) cap 25, 50mg 
Meloxicam (Mobic) tab 7.5, 15mg 
Naproxen (Naprosyn) tab 250, 500mg; susp 125mg/5ml 
Piroxicam (Feldene) cap 20mg 
Salsalate tab 500, 750mg 
Sulindac (Clinoril) tab 200mg 
 
ANTI-CONVULSANT 
Carbamazepine (Tegretol) tab100mg chew, 200mg; susp 100mg/5ml; 

(Tegretol XR) 400mg 
*Clonazepam (Klonopin) tab 0.5, 2mg 
Divalproex (Depakote) EC tab 125, 250, 500mg; ER tab 250mg, 

500mg; 125mg sprinkle 
Ethosuximide cap 250mg 
Gabapentin (Neurontin) cap 100, 300, 400mg; tab 600, 800mg 
Lamotrigine (Lamictal) tab 25mg, 100, 150, 200mg 
Levetiracetam (Keppra) tab 250, 500, 750, 1000 mg; soln 100mg/ml 
Oxcarbazepine (Trileptal) tab 150, 300, 600mg  
*Phenobarbital tab 16.2, 32.4, 64.8, 97.2mg; soln 20mg/5ml; elixir 

20mg/5ml 
Phenytoin (Dilantin) tab 50mg chew; cap 100mg; susp 125mg/5ml 
Primidone (Mysoline) tab 50, 250mg 
Topiramate (Topamax) tab 25, 50,100, 200mg 
Valproic Acid (Depakene) soln 250mg/5ml 
Zonisamide (Zonegran) cap 25, 50, 100mg; susp 10mg/ml 
 
ANTI-EMETICS 
Dimenhydrinate tab 50mg 

Doxylamine tab 25mg  
Meclizine (Antivert) tab 25mg 
Ondansetron (Zofran) ODT tab 4, 8mg (max quantity #60 per 30 

days); 4mg/5mL liquid 
Promethazine (Phenergan) tab 25mg; supp 12.5, 25mg; soln 

6.25mg/5ml; syrup 6.25mg/5ml 
 
ANTI-GOUT 
Allopurinol (Zyloprim) tab 100, 300mg 
Colchicine (Colcrys) tab 0.6mg 
Probenecid tab 500mg 
 
ANTI-INFECTIVES 

Antibacterials 
Amoxicillin cap 250, 500, tab 875mg; susp 250mg/5ml, 400mg/5ml, 

250mg TBCH 
Ampicillin cap 250mg 
Augmentin (amoxicillin/clavulanate) tab 500, 875mg, XR 1000mg; 

susp 400/5, 600/5 ES 
Azithromycin (Zithromax) tab 250mg; susp 100mg/5ml, 200mg/5ml; 

powder 1gm 
Cefdinir (Omnicef) cap 300mg; susp 125mg/5ml, 250mg/5ml  
Cefprozil (Cefzil) tab 250, 500mg; susp 250mg/5ml 
Cefuroxime (Ceftin) tab 250, 500mg; susp 125mg/5ml, 250mg/5ml 
Cephalexin (Keflex) cap 250, 500mg; susp 250mg/5ml 
Ciprofloxacin (Cipro) tab 250, 500, 750mg, susp 5gm/100ml 
Clarithromycin (Biaxin) tab 250, 500mg 
Clindamycin (Cleocin) cap 150, 300mg  
Dicloxacillin cap 250, 500mg 
Doxycycline tab 100mg; cap 100mg 
E.E.S susp 200mg/5ml     
Erythromycin base (Ery-Tab) tab 250mg 
Levofloxacin (Levaquin) tab 250, 500, 750mg 
Minocycline cap 50, 100mg 
Moxifloxacin (Avelox) tab 400mg 
Pediazole susp 
Penicillin VK tab 250, 500mg, susp 125mg/5ml, 250mg/5ml 
Sulfamethoxazole/trimethoprim (Septra, Bactrim) SS tab; DS tab; 

susp 
  Trimethoprim tab 100mg 

Antifungals 
Fluconazole (Diflucan) tab 150mg ONE TIME DOSE for vaginal 

candidiasis 
  Fluconazole (Diflucan) tab 100, 200mg 

Griseofulvin (Grifulvin) tab ultramicrosize 125, 250mg; susp 
microsize 125mg/5ml 

Itraconazole (Sporanox) cap 100mg  
Nystatin tab; susp; powder 
Terbinafine (Lamisil) tab 250mg, cream 1% 
Terconazole (Terazol) vaginal cream 0.4, 0.8% 

Antivirals 
Acyclovir (Zovirax) cap 200mg; tab 400, 800mg; 200mg/5ml susp 
Amantadine (Symmetrel) cap 100mg, 50mg/5ml syrup 
Valacyclovir (Valtrex) tab 500, 1000mg  

Miscellaneous 
Albendazole (Albenza) tab 200mg 
Chloroquine (Aralen) tab 500mg 
Ethambutol (Myambutol) tab 100, 400mg 
Isoniazid tab 100, 300mg 
Hydroxychloroquine (Plaquenil) tab 200mg 
Metronidazole (Flagyl) tab 250, 500mg 
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Neomycin tab 500mg 
Nitrofurantoin (Macrodantin) cap 50, 100mg; susp 25mg/5ml; 

(Macrobid) cap 100mg 
Phenazopyridine (Pyridium) tab 100, 200mg 
Pyrantel pamoate susp 50mg/ml 
Pyrazinamide tab 500mg 
Rifampin cap 300mg 
Thiabendazole (Mintezol) susp 500mg/5ml 
 
ANTI-MIGRAINE 
Rizatriptan (Maxalt and Maxalt MLT) tab 5, 10mg (max quantity: 

#12/30 days, #36/90 days) 
Sumatriptan (Imitrex) tab 25, 50, 100mg, SQ 6mg inj (max quantity: 

25, 50mg tab #18/30 days, #54/90 days; 100mg tab #9/30 
days, #27/90 days; 6mg SQ inj #8/30 days, #24/90 days) 

Zolmitripan (Zomig-ZMT) tab 2.5, 5mg; oral-disent tab 2.5, 5mg (max 
quantity: #12/30 days, #36/90 days) 

 
ANTI-PARKINSON 
Benztropine (Cogentin) tab 0.5, 1, 2mg 
Bromocriptine (Parlodel) tab 2.5mg 
Pramipexole (Mirapex) tab 0.125, 0.25, 0.5, 1, 1.5mg 
Sinemet (carbidopa/levodopa) tab 10/100, 25/100, 25mg/250mg; CR 

tab 25/100, 50mg/200mg 
Trihexyphenidyl (Artane) tab 2, 5mg 
 
CARDIOVASCULAR 

ACE Inhibitors / Receptor Antagonists 
Candesartan (Atacand) 4, 8, 16, 32mg 
Candesartan-HCT (Atacand-HCT) 16/12.5, 32/12.5, 32/25 mg 
Captopril (Capoten) tab 12.5, 25, 50, 100mg 
Guanfacine (Intuniv) tab 1, 2, 3, 4mg 
Lisinopril (Zestril) tab 2.5, 5, 10, 20, 40mg 
Zestoretic (lisinopril/hctz) 10/12.5, 20/12.5, 20mg/25mg  
Losartan (Cozaar) 25, 50, 100mg 
Lotrel, generic (benazepril/amlodipine) 2.5/10, 5/10, 5/20, 5/40, 10/20, 

10mg/40mg 
Hyzaar (losartan/hctz) 50/12.5, 100/12.5, 100mg/25mg 
Micardis HCT (telmisartan/hctz) tab 40/12.5, 80/12.5, 80mg/25mg 
Ramipril 1.25, 2.5, 5, 10mg  
Telmisartan (Micardis) 20, 40, 80mg 
Valsartan (Diovan) 40, 80, 160, 320mg 
Diovan HCT (valsartan/HCTZ)  80/12.5, 160/12.5, 320/12.5, 160/25, 

320mg/25mg 
Anti-Arrhythmics 

Amiodarone (Cordarone) tab 200mg 
Flecainide (Tambocor) tab 100mg 

Beta-blockers 
Atenolol (Tenormin) tab 25, 50, 100mg 
Carvedilol (Coreg) tab 3.125, 6.25, 12.5, 25mg 
Carvedilol CR (Coreg CR) 10, 20, 40, 80mg 
Labetalol (Normadyne) tab 100, 200mg 
Metoprolol (Lopressor) tab 25, 50, 100mg; (Toprol XL) ER tab 25, 50, 

100, 200mg 
Propranolol (Inderal) tab 10, 40, 80mg; LA cap 60, 80, 120, 160mg; 
 Soln 20mg/5ml 
Sotalol (Betapace) tab 80mg 

Calcium Channel Blockers 
Amlodipine (Norvasc) tablet 2.5, 5, 10mg 
Diltiazem (Cardizem) tab 60mg; (Tiazac) XR cap 120, 180, 240, 300, 

360, 420mg 

Felodipine (Plendil) tab 2.5, 5, 10mg 
Lotrel (amlodipine/benazapril) 2.5/10, 5/10, 5/20, 5/40, 10/20, 

10/40mg 
Nifedipine cap 10mg  
Nifedipine ER (Adalat CC) tab 30, 60, 90mg 
Nisoldipine extended-release (Sular) tab 20, 30, 40mg 
Verapamil (Calan) tab 80, 120mg; ER tab 120, 180, 240mg 

Diuretics 
Acetazolamide (Diamox) tab 250mg; (Sequel) SR cap 500mg 
Bumetanide (Bumex) tab 0.5. 1. 2mg 
Chlorthalidone tab 25, 50mg 
Furosemide (Lasix) tab 20, 40mg; soln 10mg/ml 
Hydrochlorothiazide tab 25, 50mg; cap 12.5mg 
Maxzide (hctz/triamterene) tab 37.5/25, 75/50mg 
Methazolamide tab 50mg 
Metolazone (Zaroxolyn) tab 2.5, 5mg 
Spironolactone tab 25, 50, 100mg 

Nitrates 
Isosorbide Dinitrate tab 5mg, 10, 20mg; ER tab 40mg 
Isosorbide Mononitrate (Imdur) ER tab 30, 60, 120mg 
Nitroglycerin SL tabs 0.4, 0.6mg 
Nitroglycerin SR cap 9mg 
Nitroglycerin (Nitrodur Brand) patch 0.1, 0.2, 0.4, 0.6mg/hr 
Nitroglycerin 0.4mg/spray sublingual spray 

Miscellaneous 
Clonidine (Catapres) tab 0.1, 0.2, 0.3mg 
Digoxin (Lanoxin Brand) tab 0.125, 0.25mg; elixir 0.05mg/ml  
Doxazosin (Cardura) tab 2, 4, 8mg 
Guanfacine (Tenex) tab 1mg 
Hydralazine tab 25, 50, 100mg 
Methyldopa tab 250,500mg 
Minoxidil tab 10mg 
Prazosin (Minipress) cap 1, 2, 5mg 
Terazosin (Hytrin) cap 1, 2, 5, 10mg 
 
CHEMOTHERAPEUTIC 
Azathioprine tab 50mg 
Chlorambucil tab 2mg 
Cyclophosphamide (Cytoxan) tab 25, 50mg 
Fluorouracil (Efudex) cream 5%; soln 2% 
Hydroxyurea (Hydrea) cap 500mg 
Megestrol (Megace) tab 40mg; susp 40mg/ml 
Melphalan (Alkeran) tab 2mg 
Mercaptopurine tab 50mg 
Methotrexate tab 2.5mg  
Tamoxifen (Nolvadex) tab 10mg 
 
COUGH AND COLD 

Antihistamines 
Cetirizine (Zyrtec) 5,10mg tablet (not chewable), 5mg/5mL liquid 
Chlorpheniramine (Chlor-Trimeton) tab 4mg, syrup 2mg/5ml  
Cyproheptadine (Periactin) tab 4mg; syrup 2mg/5ml  
Diphenhydramine (Benadryl) cap 25, 50mg; elixir 12.5mg/5ml 
Fexofenadine (Allegra) tab 30, 60, 180mg 
Hydroxyzine (Atarax) tab 10, 25, 50mg; syrup 10mg/5ml; solution 

10mg/5ml 
Loratadine (Claritin) tab 10mg, 5mg/5ml syrup 

Decongestants 
Pseudoephedrine (Sudafed) tab 30, 60mg; syrup 30mg/5ml 

Combination 
Actifed (pseudoephedrine/triprolidine) tab 60/2.5mg 
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Mucinex D (guaifenesin/pseudoephedrine) tab 1200mg/120mg 
*Robitussin AC (guaifenesin/codeine) syrup 100/10mg per 5ml 
Robitussin DM (guaifenesin/dextromehtorphan) syrup 100/10mg per 

5ml 
Expectorants 

Guaifenesin (Robitussin) syrup 100mg/5ml 
Guaifenesin (Mucinex) tab 600, 1200mg 

Miscellaneous 
Azelastine (Astelin) nasal spray 
Benzonatate (Tessalon) pearls 100mg 
Cepacol lozenges anesthetic (w/benzocaine) 
Cromolyn (NasalCrom) nasal spray 
 
DENTAL 
Chlorhexidine (Peridex) oral rinse 0.12% 
Lidocaine viscous soln 2% 
Sodium Fluoride (PreviDent 5000 Plus) toothpaste 1.1% 
Sodium Fluoride (Prevident Brush-on) gel 1.1% 
Triamcinolone (Kenalog) dental paste 0.1% 
 
DERM / TOPICALS 

Acne preps 
Benzoyl peroxide wash 5, 10%, gel 10%  
Isotretinoin (Amesteem) cap 20, 40mg 
Sulfacetamide 10% (Ovace) wash 
Tretinoin (Retin-A) cream 0.025%, 0.05%, 0.1%; gel 0.01%, 0.025%, 

0.1% 
Tretinoin (Retin-A Micro) 0.04%, 0.1% gel                                                    

Anti-bacterial / anti-infectives 
Bacitracin 
Clindamycin (Cleocin) 1% soln, 1% lotion, 1% gel, 1% top pads 
Erythromycin 2% gel, 2% solution (T-Stat), 2% pads 
Metronidazole (Metrocream/gel) 0.75% cream, gel; 0.75% vaginal gel 
Mupirocin (Bactroban) 2% cream, ointment 
Povidone 10% ointment, 10% soln, 7.5% scrub  

Anti-fungals 
Clotrimazole (Mycelex) 1% soln; vaginal cream, topical cream  
Tolnaftate 1% cream 
Fungoid Tincture 
Ketoconazole (Nizoral) 2% shampoo, 2% cream 
Miconazole (Monistat) 2% cream 
Nystatin 100,000 unit cream, ointment, Nystop powder 

Anti-parasitics 
Permethrin (Elimite) 5% cream; (Nix) 1% rinse 

Psoriasis agents 
Tarsum shampoo 
Selenium (Selsun) 2.5% shampoo 

Rectal preps 
Anusol HC supp 
Hydrocortisone (Cortenema) enema 100mg 
Hydrocortisone rectal cream 2.5% 

Steroids 
Amcinonide (Cyclocort) 0.1% cream 
Clobetasol  0.05% cream, 0.05% ointment, 0.05% solution  
Desonide (DesOwen) 0.05% cream, ointment 
Fluocinonide (Lidex) 0.05% cream, oint, gel, soln 
Flurandrenolide (Cordran) tape 
Hydrocortisone 1% cream, lotion, oint; 2.5% cream, lotion 
Hydrocortisone valerate (Westcort) 0.2% cream, oint 
Hydrocortisone (Locoid) 0.1% soln 
Pramosone (hydrocortisone/pramoxine) 1% lotion 

Triamcinolone (Kenalog), 0.1% cream; 0.1% oint, 0.1% aerosol      
Moisturizers 

Absorbase 
Aquaphor oint 
Camphor 0.5% and menthol 0.5% (Sarna) lotion 
Emollient (Vanicream) Cream 
Urea cream, 20%, 40% 

Miscellaneous Topicals 
Aluminum Chloride (Drysol) 20% soln 
Analgesic balm 
Benzocaine (Hurricane) 20% oral anesthetic 
Calamine Lotion 
Calcium/Aluminum (Domeboro) topical powder pack 
Ceta-Klenz cleanser 
Chlorhexidine 4% topical soln 
Diclofenac (Voltaren) 1% gel 
Imiquimod (Aldara) 5% cream 
Lidocaine 5% oint; 2% jelly 
Lidocaine (Lidoderm) 5% patch 
Lubricant surgical jelly 
Pimecrolimus (Elidel) 1% cream  
Podofilox (Condylox) topical 0.5% solution 
Salicylic Acid (Compound-W) 17% soln 
Silver sulfadiazine (Silvadene) 1% cream 
Tacrolimus oint 0.1% only 
Zinc oxide oint 20% 
 
GASTROINTESTINAL / UROLOGICAL 

Antacids 
Calcium carbonate (Tums) chew tab 
Maalox Max susp 
Mylanta chew tab 

Anti-diarrheals 
Kaopectate susp  
Loperamide (Imodium) cap 2mg 
*Diphenoxylate (Lomotil) tab, liquid 

Anti-inflammatory (Bowel) 
Mesalamine (Delzicol) cap 400mg; (Lialda) tab 1.2gm; rectal enema 

4gm/60ml 
Sulfasalazine (Azulfidine) tab 500mg; DR 500mg 

Antispasmodics / Anticholinergics 
Alfuzosin (Uroxatral) 10mg tab 
Dicyclomine (Bentyl) cap 10mg; tab 20mg 
Donnatal elixir 
Glycopyrrolate (Robinul) tab 1mg 
Hyoscyamine (Levsin) tab 0.125mg, SL tab 0.125 mg/ml elixir 
Oxybutynin (Ditropan) tab 5mg; 5mg/5ml syrup 
Oxybutynin (Ditropan XL) tbsr 5, 10, 15mg 
Propantheline (Pro-Banthine) tab 15mg 
Tolterodine (Detrol LA) cap 2, 4mg  

Laxatives / bowel prep 
Bisacodyl (Dulcolax) tab 5mg; supp 10mg 
Co-Lyte 
Docusate sodium (Colace) cap 100mg, soln 10mg/1ml 
Fleet enema adult, pediatric 
Glycercin supp adult, pediatric 
Lactulose soln 10gm/15ml 
Milk of Magnesia 
Mineral Oil 
Polyethylene Glycol 3350 (Miralax) 
Psyllium powder (Metamucil) 
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Senna tab 187mg (eq to 8.6mg sennosides) 
Sorbitol 70% soln 

Ulcer / esophagitis 
Esomeprazole (Nexium) cap 20, 40mg 
Lansoprazole (Prevacid) susp 3mg/ml 
Misoprostol (Cytotec) tab 100, 200mcg 
Omeprazole (Prilosec) cap 20, 40mg; susp 2mg/ml 
Pantoprazole (Protonix) tab 20, 40mg 
Rabeprazole (Aciphex) tab 20mg 
Ranitidine (Zantac) tab 150mg; syrup15mg/ml  
Sucralfate (Carafate) tab 1gm 

Miscellaneous 
Bethanechol (Urecholine) tab 10, 25mg 
Bismuth subsalicylate (Pepto-Bismol) tab 
Finasteride (Proscar) 5mg tablets 
Metoclopramide (Reglan) tab 10mg; syrup 5mg/5ml 
Pancreatic enzymes: Lipase/Protease/Amylase (Creon, Zenpep) 
Pilocarpine (Salagen) tab 5, 7.5mg  
Simethicone (Mylicon) chew tab 80mg; infant drops 40mg/0.6ml 
Tamsulosin 0.4mg caps 
Urisodiol (Actigall) cap 300mg 
Sildenafil (Viagra) for male patients 40 y/o and greater ONLY – 25, 50, and 

100mg tablets; Quantity limits of #6/30 days or #18/90 days 

 
HEMATOLOGY 
Aminocaproic Acid (Amicar) 25% soln 
Cilostazol (Pletal) tab 50, 100mg 
Clopidogrel (Plavix) tab 75mg 
Dabigatran (Pradaxa) 75, 150mg 
Dipyridamole (Persantine) tab 25mg, 75mg 
Enoxaparin (Lovenox) inj. 30, 40, 60, 80, 100, 120, 150mg 
Fondaparinux (Arixtra) inj 2.5, 5, 7.5, 10mg 
Pentoxifylline (Trental) tab 400mg 
Phytonadione (Vitamin K) tab 5mg 
Rivaroxaban (Xarelto) tab 10, 15, 20mg and starter pack 
Warfarin (Jantoven) tab 1, 2, 2.5, 3, 4, 5, 6, 7.5, 10mg 
 
HORMONES / ENDOCRINE 

Contraceptives 
[dsc = discontinued] 

Aviane (Alesse-28 [dsc], Lutera, Sronyx) 
Azurette (Mircette) 28-day 
Depo-Provera Inj (medroxyprogesterone acetate 150mg/mL vial) 
Desogen (Reclipsen/Apri) (0.15/0.03) 28-Day 
Jolessa 91 (0.15/0.03) 
Kelnor (Demulen 1/35 [dsc], Zovia 1/35E) 
Levlen 28 (Levora 0.15/30-28, Nordette-28, Portia-28) 
Loestrin Fe 1/20 (Junel Fe 1/20, Microgestin Fe 1/20) 
Loestrin Fe 1.5/30 
Lo-Ovral 
Mononessa (Ortho-Cyclen, Previfem, Sprintec) 
Necon 7/7/7 (Nortrel 7/7/7, Ortho-Novum 7/7/7) 
Norinyl 1+35 (Necon 1/35, Nortel, Ortho-Novum, 1/35) 
Nor-QD (Camila, Nor-BE) 
Nuvaring 
Ortho Evra 
Ortho-Novum 1/50 (Necon 1/50, Norinyl 1+50) 
Ortho Tricyclen-Lo 
Plan B 
Trinessa (Ortho Tri-Cyclen, Tri-Previfem, Tri-Sprintec) 
Trivora (Enpressen, Tri-levlen, Triphasil) 
Yasmin 

Yaz 
Reproductive Hormones 

Clomiphene  (Clomid) tab 50mg 
Conj. estrogen (Premarin) tab 0.3, 0.45, 0.625, 0.9, 1.25mg; vaginal 

cream 
Estradiol (Estrace) tab 0.5, 1, 2mg 
Estradiol (Climara) weekly patch  
Estradiol/Norgestimate (Ortho-Prefest) tab 1/0.09 
Medroxyprogesterone tab 2.5, 5, 10mg  
*Methyltestosterone (Android) cap 10mg 
Prempro 0.3/1.5, 0.45/1.5, 0.625/2.5, 0.625mg/5mg 
Progesterone (Prometrium) cap 100mg 
Progesterone (Endometrin) vaginal supp 100mg  

Systemic steroids 
Cortisone acetate tab 25mg 
Dexamethasone (Decadron) tab 0.5, 0.75, 4mg; 0.5mg/5ml liquid, 

(Intensol) 1mg/ml  
Fludrocortisone (Florinef) tab 0.1mg 
Methylprednisolone 4mg tablets as the MEDROL DOSEPAK 
Prednisone (Deltasone) tab 1, 5, 10, 20, 50mg 
 (Sterapred) 5mg 6 day pack, 12 day pack 
 (Sterapred) 10mg 6 day pack, 12 day pack 
Prednisolone (Orapred) syrup 15mg/5ml 

Thyroid / Anti-thyroid 
Levothyroxine (Synthroid Brand) tab 25, 50, 75, 88, 100, 112, 125, 

137, 150, 175, 200, 300mcg 
Liothyronine (Cytomel) tab 5, 25, 50mcg 
Methimazole (Tapazole) tab 10mg 
Potassium iodide (SSKI) soln 1g/ml 
Propylthiouracil (PTU) tab 50mg 
Thyroid USP tab 30, 60mg 

Miscellaneous / Hormones, Etc 
Alendronate (Fosamax) tab 5, 10mg; weekly tab 35, 70mg 
Alendronate + Vit D (Fosamax+D) tab 70mg/5600 IU 
Anastrozole (Arimidex) tab 1mg 
Bicalutamide (Casodex) tab 50mg 
Desmopressin (DDAVP) tab 0.1, 0.2mg 
Goserelin (Zoladex) implant 3.6, 10.8mg 
Ibandronate (Boniva) 150mg tablet 
Letrozole (Femara) tab 2.5mg 
Methylergonovine (Methergine) tab 0.2mg 
Raloxifene (Evista) tab 60mg  
Testosterone (Fortesta) 2% pump 
Testosterone Cypionate inj 200mg/ml 
 
HYPOGLYCEMICS 
Albiglutide (Tanzeum) inj 30mg/0.5ml, 50mg/0.5ml 
Empagliflozin (Jardiance) tab 10, 25mg 
Exenatide (Bydureon) syr 2mg (weekly) and pens 
Glimepiride (Amaryl) tab 1, 2, 4mg 
Glipizide (Glucotrol) tab 5, 10mg; XL tab 2.5, 5, 10mg 
Glucovance (Glybur/Metfor) tab 1.25/250, 2.5/500, 5mg/500mg 
Glyburide (Glynase Micronized) tab 1.5, 3, 6mg 
Glyburide  (Diabeta/Micronase) tab 1.25, 2.5, 5mg 
Metformin (Glucophage) tab 500, 850, 1000mg;  XR tab 500, 

750mg  
Insulin:  Aspart (Novolog) 10ml vials; Flexpen 
Insulin:  Glargine (Lantus) 10ml vials, Lantus SoloStar  
Insulin:  Novolin R, NPH,70/30, 10ml vials 

 Insulin:  Novolog 70/30 10ml vials; 70/30 Flexpen   
  Pioglitazone (Actos) tab 15, 30, 45mg 
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  Sitagliptin (Januvia) tab 25, 50, 100mg 
  Sitagliptin/Metformin (Janumet) 50/500, 50mg/1,000mg 

Sitagliptin/Metformin ER (Janumet XR) 50/500, 50/1,000, 
100mg/1000mg 

Miscellaneous / supplies 
Alcohol pads  
Glucagon Emergency kit 

  Glucometer Strips: Freestyle Lite 
 Freestyle Freedom Lite blood glucose meter 

Insulin syringes 0.5ml, 1ml 
Lancets: Freestyle 28ga 
Needles:   Novofine 31G/6MM Pen Needles *Preferred* 

Novofine 31G/8MM Pen Needles *Preferred* 
 
HYPOLIPIDEMICS 
Atorvastatin (Lipitor) 10, 20, 40, 80mg 
Colestipol (Colestid) 5gm/scoop powder; 1gm tab 
Ezetimibe (Zetia) 10mg tab 
Fenofibrate (Tricor) tab 48, 145mg  
Gemfibrozil (Lopid) tab 600mg 
Niacin tab 50, 500mg; cap SR 250mg; (Niaspan) tab 500, 750, 

1000mg 
Pravastatin (Pravachol) tab 10, 20, 40, 80mg 
Rosuvastatin (Crestor) tab 40mg 
Simvastatin (Zocor) tab 5, 10, 20, 40, 80mg 
 
MUSCLE RELAXANTS 
Baclofen tab 10mg 
Cyclobenzaprine (Flexeril) tab 5, 10mg 
Methocarbamol (Robaxin) tab 500mg 
Tizantidine (Zanaflex) tab 2, 4mg 
 
NASAL PREPS 
Desmopressin (DDAVP) nasal spray 
Flunisolide (Nasalide) 0.025% spray 
Fluticasone (Flonase) nasal spray 
Ipratropium (Atrovent) 0.03%, 0.06% spray 
Oxymetazoline (Afrin) 12-hour nasal spray 

  Sodium Chloride 0.65% spray 
 Sinus Rinse (Ayr) kit, refill packets 
  

OPHTHALMICS 
Anesthetics 

Tetracaine 0.5% Ophth soln 
Anti-infectives 

Bacitracin Ophth oint 
Blephamide Ophth susp; oint 
Ciprofloxacin (Ciloxan) 0.3% soln; ointment 
Erythromycin 0.5% Ophth oint 
Gentamicin 0.3% Ophth oint; soln  
Maxitrol Ophth oint; susp 
Moxifloxacin (Vigamox) 0.5% ophth soln 
Neosporin Ophth soln 
Ofloxacin (Ocuflox) 0.3% ophth soln 
Polytrim Ophth soln 
Sulfacetamide (Bleph-10) 10% Ophth soln 
Tobramycin Ophth soln 
Tobramycin/Dexamethisone (Tobradex) susp; oint 

Anti-viral 
Trifluridine (Viroptic) 1% Ophth soln 

Allergy & Cold 
Olopatadine 0.2% (Pataday) Ophth soln 

Anti-Glaucoma 
Apraclonidine (Iopidine) 0.5% Ophth soln 
Brimonidine (Alphagan) 0.2% Ophth soln 
Brimonidine (Alphagan-P) 0.15% Ophth soln 
Dorzolamide (Trusopt) 2% Ophth soln 
Latanoprost (Xalatan) 0.005% Ophth soln 
Levobunolol (Betagan) 0.5% Ophth soln 
Pilocarpine 1%, 2%, 4% Ophth soln; 4% gel 
Timolol (Timoptic) 0.25%, 0.5% Ophth soln; (Timoptic XE) gel 

forming 0.25%, 0.5%   
Cosopt (Dorzolamide 2%, Timolol 0.5%) Ophts soln 

Mydriatics 
Atropine 1% Ophth oint, soln 
Cyclopentolate (Cyclogyl) 1%, 2% Ophth soln 
Homatropine Br 5% Ophth soln 
Phenylephrine 2.5% Ophth soln  
Scopolamine 0.25% Ophth soln 
Tropicamide (Mydriacyl) 1% Ophth soln 

Steroids / NSAIDS 
Nepafenac (Nevanac) 0.1% Ophth susp 
Fluorometholone (FML) 0.1% Ophth oint; susp 
Ketorolac (Acular LS) 0.4% Ophth soln 
Prednisolone 0.12% susp (MILD) 1% susp (FORTE) 

Wetting / Lubricants 
Artificial Tears soln 

  Carboxymethylcellulose (Celluvisc) 1% 
Duratears Ophth oint 
Refresh Tears; Preserv-Free Tears 
Sodium Chloride 5% oint, soln 
 
OTIC  
Acetic acid (VoSol) 2% otic soln 
Carbamide peroxide (Debrox) otic soln 
Ciprofloxacin/dexamethasone (Ciprodex) 0.3/0.1% Susp 
Cortisporin otic soln; susp 
Domeboro otic soln 
VoSol HC (acetic acid/hydrocortisone) otic soln 
 
PSYCHOTHERAPEUTIC 

Antidepressants 
Amitriptyline (Elavil) tab 10, 25, 50, 75mg 
Aripiprazole (Abilify) tab 2, 5, 10, 15, 20, 30mg 
Bupropion (Wellbutrin) tab 75, 100mg; (SR) 100, 150, 200mg, (XL) 

150, 300mg 
Citalopram (Celexa) tab 10, 20, 40mg; 10mg/5ml soln 
Desipramine (Norpramin) tab 25, 50mg 
Doxepin (Sinequan) cap 10, 25, 50, 75mg; 10mg/ml conc 
Duloxetine (Cymbalta) cap 20, 30, 60mg 
Escitalopram (Lexapro) tab 5, 10, 20mg 
Fluoxetine (Prozac) cap 10, 20, 40mg 
Imipramine HCl (Tofranil) tab 10, 25, 50mg; cap 75mg 
Nortriptyline (Pamelor) cap 10, 25, 50mg; soln 10mg/5ml 
Paroxetine (Paxil) tab 10, 20, 30, 40mg 
Sertraline (Zoloft) tab 25, 50, 100mg; 20mg/ml concentrate  
Trazodone (Desyrel) tab 50, 100, 150mg 
Venlafaxine (Effexor) IR tab 25, 37.5, 50, 75, 100mg; XR cap 37.5, 

75, 150mg 
Antipsychotics 

Haloperidol (Haldol) tab 2, 5mg, soln 2mg/ml 
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Olanzapine (Zyprexa) tab 2.5, 5, 7.5, 10, 15, 20mg 
Perphenazine (Trilafon) tab 2, 4mg 
Quetiapine (Seroquel) tab 25, 50, 100, 200, 300, 400mg 
Quetiapine XR (Seroquel XR) tab 50, 150, 200, 300, 400mg 
Risperidone (Risperdal) tab 0.25, 0.5, 1, 2, 3, 4mg, 1mg/ml solution 
Ziprasidone (Geodon) cap 20, 40, 60, 80mg 

Anxiolytics 
*Alprazolam (Xanax) tab 0.5, 2mg 
 Buspirone (BuSpar) tab 5, 10, 15mg 
*Chlordiazepoxide (Librium) tab 10mg 
*Diazepam (Valium) tab 5, 10mg, 5mg/5ml solution 
*Lorazepam (Ativan) tab 1mg 

Sedative / Hypnotics 
*Flurazepam (Dalmane) 15mg 
*Temazepam (Restoril) cap 15, 30mg  
*Triazolam (Halcion) tab 0.25mg 
*Zaleplon (Sonata) cap 5, 10mg 
*Zolpidem (Ambien) tab 5, 10mg 
*Zolpidem ER (Ambien CR) tab 6.25, 12.5mg 

Miscellaneous 
Donepezil (Aricept) tab 5, 10mg  
Doxylamine tab 25mg 
Lithium carbonate cap 150, 300mg 
Lithium carbonate (Lithobid) ER tab 300mg 
Lithium citrate 8mEq/5ml 
Melatonin tab 3mg 
Modafinil (Provigil) tab 100, 200mg 
Ropinirole (Requip) tab 0.25,0.5, 1, 2, 3, 4, 5mg 
 
PSYCHOSTIMULANTS 
**Adderall XR (amphetamine/dextroamphetamine) cap 5, 10, 15, 20, 

25, 30mg  
**Adderall (amphetamine/dextroamphetamine) tab 10, 20mg 
Atomoxetine (Strattera) cap 10, 18, 25, 40, 60, 80, 100mg 
**Dextroamphetamine (Dexedrine) tab 5mg 
**Methylphenidate (Ritalin) tab 10, 20mg 
**Concerta SR tab 18, 27, 36, 54 mg 
 
RESPIRATORY 

Inhalation 
Advair Diskus (fluticasone/salmeterol) 100/50, 250/50, 500/50mcg  
Advair HFA (fluticasone/salmeterol) 45/21, 115/21, 230/21mcg 
Albuterol (Ventolin) MDI; inhalation soln 0.5%; 0.083% unit dose nebs 
Albuterol/Ipratropium (DuoNeb) neb soln 0.5-3mg/3ml 
Budesonide (Pulmicort) neb soln 0.25mg/2ml, 0.5mg/2ml 
Combivent Respimat (albuterol/ipratropium)  
Cromolyn (Intal) neb soln 20mg/2ml 
Fluticasone (Flovent) HFA 44, 110, 220mcg 
Fluticasone (Flovent) Diskus 50, 100, 250mcg 
Ipratropium (Atrovent) MDI; neb soln 0.02% 
Salmeterol (Serevent) Diskus 

 Sodium Cl 0.9% neb soln 3ml 
 Tiotropium (Spiriva) 18mcg HandiHaler 
 Tiotropium (Spiriva Respimat) 2.5mcg Inhaler 

Miscellaneous 
AeroChamber 
AeroChamber w/Mask – sm, med, lg 
Albuterol (Proventil) syrup 2mg/5ml 
Metaproterenol (Alupent) tab 20mg; syrup 10mg/5ml 
Montelukast (Singulair) chewtab 4, 5mg; granules 4 mg; tab 10mg 
Terbutaline (Brethine) tab 5mg 

Theophylline ER tab 100, 200, 300, 400mg; cap 300, 400mg; elixir 
80mg/15ml 

 
VAGINAL 
Clindamycin (Cleocin) 2% vaginal cream  
Clotrimazole (Mycelex) 1% vaginal cream   
Metronidazole (Metrogel) 0.75% vaginal gel 
Terconazole 0.4%, 0.8% vaginal cream 
 
VITAMINS / SUPPLEMENTS 
Calcitriol (Rocaltrol) cap 0.25, 0.5mcg; soln 1mcg/ml 
Calcium Carbonate (OS-Cal+D) tab 500mg/200IU 
Calcium Citrate + Vit D 200mg/250 IU tab 
Ferrous sulfate 325mg tab; elixir 220mg/5ml; drops 75(15)mg/ml 
Fish Oil cap 500, 1000mg; (Lovaza) cap 1gm 
Folic Acid 1mg tab 
Mag-OX tab 400mg 
Multivitamin tab 
Multivitamin children’s chewable 
Multivitamin (Vi-Daylin) pediatric drops 
Multivitamin w/Fluoride (Poly-Vi-Flor) pediatric drops 
Multivitamin w/Iron (Vi-Daylin + Iron) pediatric drops 
Pancreatic Enzymes caps – Creon and Zenpep 
Potassium Acid Phos (K Phos Original) 500mg tab 
Potassium Cl tab 10, 20mEq; cap 10mEq; elixir 20mEq/15ml, 

powder 20mEq 
Potassium Citrate (Uricit K) tab 1080mg (10mEq) 
Prenatal vitamin with 1mg folic acid tab 
Sodium Fluoride 0.5mg/ml drops 
Vitamin B-1 (Thiamin) tab 50mg 
Vitamin B-6 (Pyridoxine) tab 25, 50mg  
Vitamin B-12 (Cyanocobalamin) inj 1mg/ml, 1000mcg tab 
Vitamin C (Ascorbic Acid) tab 500mg  
Vitamin D 400, 1000, 5000 IU tab; 50,000IU capsule 
Vitamin E (Tocopherol) cap 400IU 
 
MISCELLANEOUS 
Acamprostate (Campral) tab 333mg 
Adalimumab (Humira) inj pen 40mg/0.8ml; syrn 40mg/0.8ml; 
 peds kit 20mg/0.4ml  
Anaphylaxis Kit – EpiPen, EpiPen Jr 
Bupropion SR (Zyban) 150mg (See note 8)  
Disulfiram (Antabuse) tab 250mg 
Naltrexone (Revia) tab 50mg 
Nicotine Transderm Patch 7, 14, 21mg/24hr (see note 8) 
Nicotine (Nicorette) Gum 2, 4mg (see note 8) 
Pyridostigmine (Mestinon) tab 60mg 
Sodium Citrate (Bicitra) 
Sodium Polystyrene Sulf susp 
Tucks pads 
Varenicline (Chantix) Starting pack, Continuing pack (See note 8) 
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Important information regarding product availability and 
dispensing limitations: 

 
1. This formulary lists medications that are currently available at the 

Naval Hospital Camp Lejeune.  The formulary is dictated by DoD 
and NHCL Pharmacy and Therapeutics Committees. Changes to 
this list or guidelines may be made without prior notice. Contact the 
pharmacy department for updated information. 

 
2. Prescriptions for Schedule II (C-II) medications cannot be filled after 

30 days from the date written at the Naval Hospital.  Federal DEA 
law prohibits refills. Quantity is limited to a 30-day supply except for 
ADHD therapy.  Prescriptions for ADHD therapy may be written for 
up to a 90-day supply.   

 
3. Prescriptions written for Schedule III-V (CIII-V) medications expire 6 

months from the date written, after which they cannot be filled or 
refilled.    

 
4. Prescriptions written for non-controlled medications expire one year 

from the date written, after which they cannot be filled or 
refilled.  Quantity is limited to a 90-day supply and 3 refills for most 
maintenance medications.   

 
5. Navy Regulations prohibit military providers from rewriting civilian 

prescriptions. Non-formulary prescriptions are referred to mail order 
or retail sources. 

 
6. Telephone prescriptions will NOT be accepted.  Photocopy of 

prescription and fax will NOT be accepted.  By Navy Regulation, 
“Take as directed,” in most circumstances, is not considered 
adequate instruction and should be avoided.  

 
7. Refills must be called in:  Toll free (866) 207-1028.  Walk-in refills 

will not be filled.  Refills not picked up within 14 days will be 
returned to stock. 

 
8. Smoking Cessation medication:  
     -Limited to cessation use only. 
     -Same medication is not authorized within one year. 
     -6 months must lapse if stopping and starting new therapy. 
     -Contact Health Promotions for more information: 910-451-3712  

 
Pharmacy Hours and Features: 

Naval Hospital Camp Lejeune Pharmacy 

Current Operating Hours: 

Monday – Friday: 0800-1900 (8:00 AM to 7:00 PM)  
Saturday: 0800-1600 (8:00 AM to 4:00 PM)  
Sunday: 0800-1600 (8:00 AM to 4:00 PM)  
Holidays: Closed except for Inpatient, Extended Care Clinic and ER Dept 
prescriptions. 

Phone: 450-4171 or 450-4172  

For patient convenience, NHCL health care providers can directly enter 

prescriptions into our computer system. After you complete your provider visit, 

come to the pharmacy, and obtain a numbered ticket that corresponds to your 

patient category. Once your number is called to a particular window, please have 

your id card ready and we will be glad to assist you.  

NHCL Branch Pharmacy - MCX  

Current Operating Hours: 

Monday – Friday: 0900-1900 (9:00 AM to 7:00 PM)  
Saturday: 0900-1700 (9:00 AM to 5:00 PM)  
Sunday: Closed  
Federal Holidays: Closed  

Phone: 451-0331 

Non-Emergent Prescriptions entered by Naval Hospital Staff providers should 
only be filled at the Naval Hospital Camp Lejeune Pharmacy during normal 
business hours.  

Naval Hospital Annex (NH-200) Pediatrics/Dermatology 

Current Operating Hours: 

Monday- Friday: 0730-1630 (7:30 AM to 4:30 PM)  
Saturdays, Sundays and Federal Holidays: Closed 

Phone: 450-3476 

This pharmacy is for use by the patients with appointments within the Annex.  

 

Branch Clinic Pharmacies: 

*These pharmacies have a limited formulary based on patient 
population seen within the clinic and do not accept outside 
prescriptions. 

(MCAS) Marine Corp Air Station New River Pharmacy  

Current Operating Hours: 

Monday- Friday: 0800-1215 (8:00 AM to 12:15 PM) and 1245-1630 (12:45 PM to 
4:30 PM)  
Saturdays, Sundays and Federal Holidays: Closed 

Phone: 449-6511 x243  

This pharmacy is a refill pickup site. 

Branch Medical Clinic Pharmacies for Camp Geiger, Camp 
Johnson, Hadnot Point, Wayne Caron and French Creek 
Group Aid Station 

Current Operating Hours: 

Monday-Friday: 0730-1600 (7:30 AM to 4:00 PM), Closed for lunch: 1130-1300 

Saturdays, Sundays, and Federal Holidays: Closed  

 

 


